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1. B£8R (SAMPLE DESCRIPTION):
B 2 F5: BTt it 7 5 BL-V2
Sample Name Li-ion Battery Battery Model
ZAE AL ZREE T IR i LA PR 2 ]
Client Dongguan Shirui Battery Co., Ltd
ZHE 7 bk RENRHEERIFEL %25
Add. Of Client No.2 Luyi street 1, Daping, Tangxia Town, Dongguan
AR IR 5E T I Hif FELI A R 2 7]
Manufacturer Dongguan Shirui Battery Co., Ltd
B LR 3.7V e A& 1500mAh (R /
Nominal Voltage Rated Capacity | 5.55Wh Trademark
78 HL LA 180mA i KIESE 1500mA 78 L b FL: 18mA
Charge Current 7o HL: End Charge Current
Maximum
Continuous
Charge Current
281k HL 2.75V KT LA 1000mA 78 H B o H R 4.2V
Cut-off Voltage Maximum Limited Charge
Discharge Voltage
Current
P AN L 1 PUSItES R 703655A FLAE A E 7 1500mAh
Cells Number Cell Model Cell Rated Capacity
AR 46 H IH: 2018402 A 105 MR R A | 2018 4203 A 08 H
Client date Feb. 10, 2018 Finished date | Mar. 08, 2018

2. % )57 (REFERENCE METHOD)

(BCA BT faks T pia i i i W B —R I FARHEF ) (ST/SG/AC.10/11/Rev.6)
{United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of Tests And
Criteria) (ST/SG/AC.10/11/Rev.6).
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3. XTI H (TEST ITEM)

1. HEREAL (Altitude simulation) 5. 4145 4 (External short circuit)
2. i 56 (Thermal test) 6. #tJE(Crush)

3. #&3))(Vibration) 7. i F 75 Hi.(Overcharge)

4. pPifi (Shock) 8. sl i Hi (Forced discharge)

4. YA BT FH B 1 4647

Maijor instruments of measurement used in the test:

W& L RRIE S s W HEA U
Name of equipment Serial No. Due Date
/Model

PN Y ER A e ] SE-132 2018-04-18
Low Pressure Test Machine

BE-DY-125

PR R AR A SE-137 2017-08-23
High and Low Temperature

Chamber

BE-THK-150M8

KNG SE-439 2018-04-19

Vibration Machine
EV103VT650VC Susb-2

Wb & SE-440 2018-04-26
Shock Machine

HSKT-10

TR A 4 MR B AL SE-133 2018-04-18

Thermostat Short-circuit

Testing Machine

BE-1000W

E7 A7 LN SE-135 2018-04-26
Crush Machine

BE-6045

25V10A Hith 78 JECHL A SE-172 2018-04-18
Battery Charge and Discharge

Machine

Mk JARERINT R L X P 2 408 55 A — Tk IX A BRPUEAR
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5. Kol b g IR AF

Place and Environmental Conditions of the test

M TRYINZ2 ARG I B A PR A =) b s e (20£5) 'C AHXNEEE  (40~70) %RH
Place Temperature R.H.

6. A4k £ (CONCLUSION)

MR H R TAS) AT PR ghie

ITEM SAMPLE NUMBER STANDARD CONCLUSION

15 S AL C1~C10

FEBEL @it (PASS)

(Altitude simulation)

15 Z 55 (Thermal test) jEik (PASS)

PRz (Vibration) it (PASS)

it (Shock) HiT (PASS)
0 UN38.3

G KL . it (PASS)

(External short circuit)

$¢ & (Crush) C11~C15 @it (PASS)

id [ 75 Hi(Overcharge) | C16~C19 C30~C33 @it (PASS)

Iy C20~C29 C34~C43
EE%JBE%. it (PASS)
(Forced discharge)

i HH (Notes):
C1~C10, C16~C19: 355 — > 7 i Ll 391 7 4 70 FEUIR A4S £ 57 ri oS r
Single cell batteries at first cycle in fully charged states;

C11~C15: 55— 7a i L A 8] 50% Bt € 25 i R AS O LS,

Cells at first cycle at 50% of the design rated capacity;
C20~C29: 95—/ e it il J1 58 T8 R AR S Y LS

Cells at first cycle in fully discharged states;
C30~C33: Jy 50 7 i HELJA 1] i 76 4= 78 FEUIR 25 R 5 RS R

Single cell batteries after 50 cycles ending in fully charged states;

C34~C43: Jy 50 > 7e e F 1) 58 8 R AR A A LS

Cells after 50 cycles ending in fully discharged states.

Hohik: |7 AR RT3 22 X P 2 3008 5 i 28 — Tl X A MRPUME AR
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7. MR 7% (TEST METHOD)

NI RS B U P AT RS T 2 T.5. 3G T.6 Al T.8 MiAd A o o st i (1) s s e

o RIS T.7 AT LU R S AR50 T 2 T.5 sp Al AT AR IR st b 47, DUASEIKAE 5 7 v s i i
EE/L

R AR T 25

B2 (%)= (M1-M2)/M1 *100

o M1 RS AT BT, M2 255 IR . TSR AN TR aBUE, By To b &
PR
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged
batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.
In order to quantify the mass loss, the following procedure is provided:
Mass loss(%) = (M1-M2) / M1x100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.

R BT 5T M Jit 4 R PR A

Mass M of cell or battery Mass loss limit
M<1 5i(g) 0.5%
1g<M<75 7i(g) 0.2%
M>75 Fi(g) 0.1%

T.1 m= A
IS HE I R AR )56 TR T 11.6 TSR AN (20°C £5°C) FAEIRE > 6 /Mo
FORHUSMEIBTCEIN . . o, oz, Joilek, IF HAaA Bl st el i b 780 5 1
TEEE B AN T HAE BT IX — B0 AT BRI 90%. A ¢ HL R I 2R ANIE F T 56 4 B R AS i 105 Lt A
LI
T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

T.2 35 B 56

TRIE F RS R I 2 7R RIS IR BE 25 T 75°C £ 2°C I AE TR A /D 6 /NI, 1235 FiAE R I6 i i 2
F-40°C £ 2 CHIZMF FERE D 6 /N P BRiia B0n i P < 18] () e KB TR TR B>l 30 Jr b BLFE P R
FHAT, 5E 10K, FEK ARG ST HEMMAEMRTRE (200C+5C) TR 24 /Mo TR A
BN R R, % 5 T Ao i 6 U B AT B R 3220 oA 12 /R

BORHGS A MBI . THER . TR, TR K, I+ AR foe sl Bt 75 R 58 )5 1
FEE% AN T AR AT IR — IR IG AT FEE A 90% . A 9% HL R A B SRANE FH T 58 2 R IR 25 AR 56 Hi b A
SIS
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T.2 Thermal test

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 75+ 2 °C,
followed by storage for at least six hours at a test temperature equal to - 40 £ 2 °C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20 = 5 °C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

T.3 ¥R5h

HUOS ATV K [ T RS & (BTG ST, JRREMEN T SE AL IR 2N . IRBN & IE 5%
T, SEEARAIZALE THz M1 200Hz 28], TEEIF] 7THz, RN 15 k. X3RS e =AM B 3
B 22 2 0 6 A — 5 [ BT 129k, AR 3 /. e —ANIRBh 1) A 20 i T L.

VEXT BRI, SRR EA L 12 T 5 i Bt CRSSA N ), A 12 o0 LK
H A A A

XA NI Hh . N THZ GG, OREF 1g BSscRIIE S, ERIMIZRIAE] 18Hz, SR JE H HRiE PR
7E 0.8mm CEAif 1.6mm) , FHIGIAR B 2 & AR AR 8g (LN 50Hz) o Wi KIniE &
FR¥FAE 8g H BRI INE] 200Hz,

PR, M 7 BRZE AR PRIE 1gn MOIGEINERE B RMRIE R 18 Hid%. ARG IRIEREF7E 0.8
2K CEATRE 1.6 220 JRMGINANR B 2 S IR EIAE] 2gn (LN 25 f2%) o KR ins 5 R kF
7F 2gn HFIAFIE N3] 200 #52% .

EURHS R HEEEIN . BHER . B, BRI K, IF ARG f e 8 i 7R R 5 5 1
FF% B AN T A AT X — IR IR AT FEE Y 90% .« 8 9% HL R (A B2 SRANIE FH T 58 A IR 2 B3 Ha o A
Lt .

T.3 Vibration

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz).A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200 Hz.

Huhik: 7 ARAA RN L IX VE 2 4518 J5 56 20 = Tk IX A BRVURE R
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Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

T.4 phik

TG FRUEAT Lt Y IR A S AR R ARG 26 B b, SRS N b i i 22 261

FEAN R INA 2 d KR JE 1509 MK RR 2L [A] 6 A0 IEsZ b . 534h, KA E VAT
252 ORI JE 509 MK RREE [A] 11 Z2 R0 IR X

HL I 2048 52 2 1E S B e PR DA AR Ik FEE R e T A A P o 6o /DN Rt P ik e R 820 ]y 6 22
Fh, X6 R H R Jh s R B B 18] D9 1 s, I T 8 2 2CFH T T B50R S 1) /N W Tk B

AN B B I = AN AH B B 2B 7 AL IE DT R 45 =iy, BB I ROT 145 = I
o, EILE% 18 .

FORHUS AR TCEIN . o T, RERATEEE K, Jf HARA 0 H s sl b 7E 0 5
TEES B AN T HAE AT X — 0 BT HL R 1 90%. A 5% L R I BERANTE F T 56 43 i B IR AS 1 1 H b
Ha it
T.4 Shock
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50
gn and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

/AL T Jikrp 5 S )

FELM Battery Minimum peak acceleration Pulse duration

150 gn or result of formula

100850j
mass *

6 ms

/NS Small batteries Acceleration(gn)= (

whichever is smaller

50 gn or result of formula

30000)

mass *

11 ms

KZUHth Large batteries Acceleration(gn)= (

whichever is smaller

* Mass is expressed in kilograms.

Each cell or ba tery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery
for a total of 18 shocks.

Huhik: 7 ARAA RN L IX VE 2 4518 J5 56 20 = Tk IX A BRVURE R
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Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.5 SMER RS

T — 2 PR 18] P i st sl F it (s L AR 520K 3 57 + 4 CHIAIRRE MRS, IR T Ta) v - st sk
RV AR MIARAL,  FF BB AE S . AR PP 1C SR AN T AT, I8 4 /DN IR LS B R ) 22 i )
Z/DFREE 6 /NN, RAY B H I N B RREE 12 /NN ARSI B HIAE 57°C £4C A% LA
BH/NT 0.1 WRABHF 8 25

X JH A R BT B B AP SRR FE R B 57°C +4°CJaRFEEE /D 1 /N, Bl K Ha il (35 B T B¢
EERNIRTHE ) — IR OR IR T iR B2 1

T ANV HD 3R] 8L 2 /D AE PSR T AT

FOR RGBS IR EA I 170°C,  JF HAERRS R JORER 5 6 /N Nk, Tomi,
T Ko
T.5 External short circuit
The cell or battery to be tested shall be shall be heated for a period of time necessary to reach
a homogeneous stabilized temperature of 57 = 4°C, measured on the external case. This period of
time depends on the size and design of the cell or battery and should be assessed and documented. If
this assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small
batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57 & 4°Cshall be
subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.
This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57 £ 4 °C, or in the case of the large batteries, has decreased by half of
the maximum temperature increase observed during the test and remains below that value.
The short circuit and cooling down phases shall be conducted at least at ambient temperature.
Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.

T.6 fi/H5 &

it CGEHTERANDNT 18 ZKMFEFEIE )

R FEUES A B O TR TR G AR, — R 316 BV R AR e rhoL, R ELAR
15.8 K 0.1 2K, KEED6 A, st SRKmMNE, WoFH2KE. B0 91Tw+01T
o ) ELAE N 6122.5 JEOK iy ALk % SRR MRS AL, A — AN L BRI L X ¥ 4 B B g e
/NP BB B T N DA . BB B T 5 SR R K SR T B 90 JEVR T .

s ke, PN 5P R T AT IR SRR IR O B BAR 15.8 0.1 2K 25 il 3R 1 I A
MWEEE. R HERLR .

T.6 Impact / Crush

Impact (applicable to cylindrical cells greater than 18 mm in diameter)

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm £ 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be
dropped from a height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner
using a near frictionless, vertical sliding track or channel with minimal drag on the falling mass. The
vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.

Huhik: 7 ARAA RN L IX VE 2 4518 J5 56 20 = Tk IX A BRVURE R
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The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm = 0.1mm diameter curved surface lying across the centre of the
test sample. Each sample is to be subjected to only a single impact.

PR Bk, 838, Mm/aln S A E AN T 18 Z K R i)

H FC B B RS TBE AP L BB, BF R D BBk, 7R85 — AN efih i T B K40
1.5 KD, BYIERFELEAT, ERIHBILL N =FE 2 —:

(a)  Jtihnr /&5 3] 13KN£0.78KN;

(b)  HUSHIHE AR 100mV;

(c)  HUBIEILRJFIRIEE I 50%3 LA 1

—HEERRKES . BE TR 100mV 882, s S AR 2 0k 5 R FER) 50%, B ATERRE 7.
P T B 82 s I A e D P — THI it P o L4/ T T O L PH SR TR e e o [ TR RELCS 2 5 A B
T H 17 Rt

FEANARE FC B O R — IR B R0 . 1R S AR B2 52 6 /N o 36 S A 22 1) S it Fo A
TR0 ) BSOS B ZH R B S A T o

TR H O B R O A IR NI 170°C, B AR RIS AR A Sk 56 5 6 /NI N e AR, TCite
Ko

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in
diameter)

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.

(a) The applied force reaches 13 kN + 0.78 kN;

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C
and there is no disassembly and no fire during the test and within six hours after this test.

T.7 s

7 H HL VAL A 20 1 38 P e U PR e KRR 78 B B URE R P A o R e /N L IR T T

(a) il 3 P g WU 70 L AN KT 18V I, X6 11 e /) Fi s 7 s P v e K 7 FL P S T R 3 R 22V
PR BN

(b) il & i I 78 L R K T 18V INF, T2ER ) e /) H S B DAy i K 78 FL LR ) 1.2 %

I NAEA G E T #ET, AT I K (R824 /N

R 78 W AR R B AR R AR S S 7 RN T, ToiE K.
T.7 Overcharge

Huhik: 7 ARAA RN L IX VE 2 4518 J5 56 20 = Tk IX A BRVURE R
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The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:

(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.

(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

T.8 Sl

BEAS HUES MNAE SRR L T 5 12V B R A Y R SRR AR AR L IR S5 T ) 36 R 48 7 A i K TR AL ) 2%
PR S TR

I 2 R /NHVERUE {8 16 FL B A7 Ay 5 e A b AR TG, THAREAS HH 45 8 I L Ut o XA H kAT 2 )
JECHL,  TBCRR I T 45T HUAUE 25 5 Bk DA AR 10 L

TR AR B 78 HE AR IR B AR TP ARG S 7 R A e, ok K
T.8 Forced discharge
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

Huhik: 7 ARAA RN L IX VE 2 4518 J5 56 20 = Tk IX A BRVURE R
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8. A FEF TEST PROCEDURE

%5 /3 ¢H Marking

v

kb3 Pretreatment

v
v v v v

C1-C10 C11-Cl15 C16-C19 C20-C29
¢ C30-C33 C34-C43

o LAY

Altitude simulation

it P52 03X

Thermal test
v ‘}

v

— ¢ . F5J& Crush TR AR ) TR
¥&=5h Vibration Overcharge Forced discharge

v

M Shock

v

A1 R
External short circuit

¢ \4 v 4

'
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9. %4 DATA
T.1 = A4 (Altitude simulation)
CERE WECHT Pre-test TR S5 After test JRESHR | METH | ALk, 5, @
pTR=: it B i R Mass loss | Voltage | &, #ZLf08E Kk (&
No. Mass Voltage Mass Voltage (%) loss (%) | /#5)
7i(Q) fRV) 7(g) tR(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
C1 51.485 4.167 51.485 4.167 0.00 0.00 N
C2 50.584 4.161 50.581 4.161 0.01 0.00 N
C3 51.322 4.165 51.322 4.164 0.00 0.01 N
C4 51.437 4.164 51.437 4.164 0.00 0.00 N
C5 51.497 4.162 51.491 4.162 0.01 0.00 N
C6 51.451 4.166 51.451 4.166 0.00 0.00 N
C7 51.554 4.163 51.554 4.163 0.00 0.00 N
C8 51.428 4.167 51.422 4.167 0.01 0.00 N
C9 51.428 4.164 51.428 4.163 0.00 0.01 N
C10 51.479 4.165 51.479 4.164 0.00 0.02 N
T.2 MR (Thermal test)
CERE WECHT Pre-test WG After test FEGH | BETH | ALBE, R W%
TR) i LR Joi & HiJE | Massloss | Voltage | &, BERAMEK G
No. Mass Voltage Mass Voltage (%) loss (%) | /45)
7i(2) fR(V) 7(g) R(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
C1 51.485 4.167 51.474 4.148 0.02 0.46 N
C2 50.581 4.161 50.568 4.147 0.03 0.34 N
C3 51.322 4.164 51.314 4.146 0.02 0.44 N
C4 51.437 4.164 51.422 4.147 0.03 0.41 N
C5 51.491 4.162 51.474 4.147 0.03 0.36 N
C6 51.451 4.166 51.439 4.152 0.02 0.34 N
C7 51.554 4.163 51.541 4.148 0.03 0.36 N
C8 51.422 4.167 51.409 4.149 0.03 0.43 N
C9 51.428 4.163 51.415 4.149 0.03 0.35 N
C10 51.479 4.164 51.466 4.147 0.03 0.41 N

Hohik: |7 AR RT3 22 X P 2 3008 5 i 28 — Tl X A MRPUME AR
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T.3 #R5)(Vibration)
CERE WECHT Pre-test TR S5 After test JRESHR | METH | ALk, 5, @
o = JRE LR i R Mass loss | Voltage | &, #ZLf08E Kk (&
No. Mass Voltage Mass Voltage (%) loss (%) | /45)
7i(Q) fRV) 7(g) tR(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
C1 51.474 4.148 51.468 4.148 0.01 0.00 N
Cc2 50.568 4.147 50.568 4.146 0.00 0.01 N
C3 51.314 4.146 51.314 4.146 0.00 0.00 N
C4 51.422 4.147 51.415 4.147 0.01 0.00 N
C5 51.474 4.147 51.474 4.146 0.00 0.01 N
C6 51.439 4.152 51.439 4.152 0.00 0.00 N
c7 51.541 4.148 51.536 4.148 0.01 0.00 N
Cc8 51.409 4.149 51.409 4.148 0.00 0.01 N
C9 51.415 4.149 51.415 4.149 0.00 0.00 N
C10 51.466 4.147 51.466 4.147 0.00 0.00 N
T.4 i (Shock)
WEEINGE L : 150 gn, KA IE: 6 ms:
Peak acceleration: 150 gn, Pulse duration: 6 ms
Ha 7 WM HT Pre-test M5 After test | FiE T | L8 | ALBR, H1 @
G5 Jii LIk Ji HiJE | Massloss | Voltage | fA&, BZRAEK (2
No. Mass Voltage Mass Voltage (%) loss (%) | /75)
() fRV) 7(g) R(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
C1 51.468 4.148 51.468 4.147 0.00 0.01 N
Cc2 50.568 4.146 50.564 4.146 0.01 0.00 N
C3 51.314 4.146 51.304 4.146 0.02 0.00 N
C4 51.415 4.147 51.415 4.146 0.00 0.01 N
C5 51.474 4.146 51.474 4.146 0.00 0.00 N
C6 51.439 4.152 51.435 4.152 0.01 0.00 N
c7 51.536 4.148 51.536 4.147 0.00 0.01 N
Cc8 51.409 4.148 51.409 4.148 0.00 0.00 N
C9 51.415 4.149 51.415 4.149 0.00 0.00 N
C10 51.466 4.147 51.466 4.147 0.00 0.00 N

Motk A RIS % X PG 2 B30 a0 = kX A BRI AR

Adress: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street, Bao'an District, Shenzhen,
Guangdong, China
H15 (Tel): (86)755-26066440 1% (Fax): (86)755-26066021

Pk (Website): www.anbotek.com




Anbotek SRS siaifTiesi PNy
hataden P Shenzhen Anbotek Compliance
Laboratory Limited

W& %5 :SZABB180129014-01 14 01, K17 T
Report No. Page of

T.5 4Mak 4 % (External short circuit)

Hi{t % 5 No. R e i AR, B, 'K G
Peak temperature (C) Whether disassembly, rupture, fire (Y/N)
C1 57.3 N
Cc2 57.5 N
C3 57.4 N
C4 57.3 N
C5 57.8 N
C6 57.4 N
C7 57.8 N
C8 57.3 N
C9 58.3 N
C10 58.2 N
T.6 #% & (Crush)
Hi{t % 5 No. I e P A, ek (/)
Peak temperature (C) Whether disassembly, fire (Y/N)
C11 25.2 N
C12 25.3 N
C13 24.8 N
C14 25.6 N
C15 25.7 N
T.7 k£ 78 Hi (Overcharge)
HB 2% 5 No. AT, ek G/
Whether disassembly, fire (Y/N)

C16 N
C17 N
C18 N
C19 N
C30 N
C31 N
C32 N
C33 N

Hohik: |7 AR RT3 22 X P 2 3008 5 i 28 — Tl X A MRPUME AR
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T.8 il i (Forced discharge)

Hi{t % 5 No. AR, R GEAD
Whether disassembly, fire (Y/N)

C20

C21

C22

C23

C24

C25

C26

C27

C28

C29

C34

C35

C36

C37

C38

C39

C40

C4H1

C42

Z\Z\1Z|1Z|1Z|1Z2\1Z2Z2Z2Z2Z2Z21Z2(Z2|1Z2|1Z2|1Z2|1Z2|Z2|Z2

C43

Hohik: |7 AR RT3 22 X P 2 3008 5 i 28 — Tl X A MRPUME AR
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10. B I8 - (Photos of the Sample)

Hith (Battery)

3.7V 1500mAh/5.55Wh
MODEL:BL-V2

" | \;\1“‘\ ‘\"Wl\il\‘\“ ‘l il ‘;“‘““ “:‘.“

Anbofek il 1 O A Il I O il

: W, 12345678 91011121314
KN
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7=EH (DECLARATION)
Lok 2% 0. (BCE B OC T8 B 5 a2 i & 0 — il 58 A0 ks T )
(ST/SG/AC.10/11/Rev.6)
( United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of

Tests And Criteria) (ST/SG/AC.10/11/Rev.6).
2. MAASEER S IRYI 22 ARSI e A A7 PR )

Hudk: JTARE RN F 2 X P 2 8 5 R = T X ARR DU AR

Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited

East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street, Bao'an District,
Shenzhen, Guangdong, China

3. AR AN REETON B -
This report shall not be revised and deleted.

4. ARt B AR 4 RN IR A R
The results only related to the items tested.
5. AAREAEARZIRINZ A R &) Fi v ol AR TEfe. a2 M.
This report shall not be published as advertisement without the approval of Shenzhen
Anbotek Compliance Laboratory Limited.
6. BRARGAEM], 7 WITCERIN L s I I A PR 2> =) A5 L HE AR 75 AN S 820 = A
This report shall not be copied partly without the written approval of Shenzhen Anbotek

Compliance Laboratory Limited.

-k-k********%Eﬁ:é;{:;ﬁ**********
—=a

End of report
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